UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-U7PROX

ISED ID 6545A-U7PROX
Equipment Under Test U7-Pro-XG

Test Report Serial Number | TR9748_01

Date of Tests 17 — 18 December 2024
Report Issue Date 4 February 2025

Test Personnel

Testing performed by Trina Noor

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1 RF Conducted UNII-2

1.1 HE Mode

1.1.1 UNII-2a

Summary

Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Power Spectral Density 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Power Spectral Density 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 24.0 40.000000 | PASS
Power Spectral Density 5270.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 24.0 40.000000 | PASS
Power Spectral Density 5310.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 24.0 80.000000 | PASS
Power Spectral Density 5290.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5250.000 24.0 160.000000 | PASS
Power Spectral Density 5250.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5250.000 24.0 160.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 22.700000 5248.550000 5271.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 9.7 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 23.6 24.0 23.6 99.719 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5268.316832 | 10.433 11.0 | PASS

Ports
Port State
1 | used
2 | used
Power Spectral Density
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UNIFIED

427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
Measurement
Setting Instrument Value Target Value

Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

Levelin dBm

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 19.250000 5250.375000 5269.625000
DUT Frequency Result
(MHz)
5260.000000 | PASS
99 %Bandwidth

5240 5245 5250 5255 5260 5265 5270 5275 5280
Frequency in MHz
Bandwidth
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% COMPLIANCE 427 West 12800 South, Draper, UT 84020

oo

Ref Level 10.00 dBm * RBW 500 kHz

Att g6 BWT 11.3us » VBW  2MHZ  Made Auto FFT
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 22.500000 5268.650000 5291.150000
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 8.7 | PASS
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COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
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Spectram c3
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Measurement
Setting Instrument Target Value

Value
Start Freguency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.31000 GHz 5.31000 GHz

Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5280 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5280.000000 5272.277228 | 10.413 11.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Densty
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Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel Lirmit L 2 PSD

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 19.250000 5270.375000 5289.625000
DUT Frequency Result
(MHz)
5280.000000 | PASS
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
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Levelin dBm

5260 5270 5280 5290 5300
Frequency in MHz
Bandwidth
Speoctnam 'm
Ref Level 10.00 dBm » RBW 500 kHz
Att JNGE BWT fL3us & VBW MM Made Auto FFT
S50 Count SO0/500
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.26000 GHz 5.26000 GHz
Stop Frequency 5.30000 GHz 5.30000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
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LABORATORY

427 West 12800 South, Draper, UT 84020

Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 22.200000 5309.050000 5331.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 9.2 | PASS
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427 West 12800 South, Draper, UT 84020
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.29000 GHz 5.29000 GHz
Stop Frequency 5.35000 GHz 5.35000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5320 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5312.079208 | 9.995 11.0 | PASS

Ports

Port State
1 | used
2 | used

TR9748_U7-Pro-XG_FCC_15.407_UNII-2_Annex
PROPRIETARY

Page 11 of 60



# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Densty
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5330
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Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 19.250000 5310.375000 5329.625000
DUT Frequency Result
(MHz)
5320.000000 | PASS
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# UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

oo
Ref Level 10.00 dBm * RBW 500 kHz
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 43.050000 5248.175000 5291.225000
DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 8.3 | PASS
TR9748_U7-Pro-XG_FCC_15.407_UNII-2_Annex Page 13 of 60

PROPRIETARY



UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

Levelin dBm
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Measurement

Setting Instrument Target Value
Value
Start Freguency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz

Span 120.000 MHz 120.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 800 ~ 800
Sweeptime 50.625 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5270 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5270.000000 5267.623762 7.628 11.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Densty
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Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel Lirmit L 2 PSD

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 38.500000 5250.750000 5289.250000
DUT Frequency Result
(MHz)
5270.000000 | PASS
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427 West 12800 South, Draper, UT 84020
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.31000 GHz 5.31000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5310 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 42.900000 5288.925000 5331.825000
DUT Frequency Max Level Result
(MHz) (dBm)
5310.000000 8.3 | PASS
26 dB Bandwidth
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427 West 12800 South, Draper, UT 84020
LABORATORY P
Dectram oo
Ref Level 10.00 dBm » RBW 300 kHz -
Att 96 BWT 5006 us » VBW 00 kM Made Auto FFT
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.37000 GHz 5.37000 GHz
Span 120.000 MHz 120.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 800 ~ 800
Sweeptime 50.625 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5310 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5310.000000 5307.623762 | 7.301 11.0 | PASS

Ports

Port State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020
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LABORATORY

Power Spectral Densty
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Frequency in MHz
Connector 1 Connector 2 —— SumlLevel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5310 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 38.500000 5290.750000 5329.250000
DUT Frequency Result
(MHz)
5310.000000 | PASS
99 %Bandwidth
20 p—
S
o
o
£
E
Q
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338.500 MHz
5270 5280 5290 5300 5310 5320 5330 5340 5350
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

; oo
Ref Level 10.00 gBm * RBW 1 M=z —
Att a6 BWT LL4us » VBW DM Mode 2uto FFT
251 Count S00/500
10 1P} Max
0 dBém .
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.35000 GHz 5.35000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 90.500000 5245.750000 5336.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5290.000000 10.5 | PASS
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427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
26 dB Bandwidth
1.5 p—
10T
O -+
£
& 1
©
g 071
g 1
327t
201 90.500 MHz |
5170 5200 5250 5300 5350 5410
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm * RBW 1 M=
Att JOUE BWT 32.4us » VBW 2 M Mode 2uto FFT
S50 Count SO0/500
1PN Mas
0 dim
30 dbur LTk Tt a'as ThmA ' VY
| !
-20 dim - ]T
) |
20 dBm . ! -
40 dhm— J e -
L0 dinr
70 d8
£0 o8
CF 5.29 GHz AH0 pts wn 240.0 MH2
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.41000 GHz 5.41000 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 2.000 MHz >=1.200 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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UNIFIED

427 West 12800 South, Draper, UT 84020

COMPLIANCE

LABORATORY
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5290 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5290.000000 5267.250000 4.206 11.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Densty
35 p—
w -+
E 20T
s}
5 4
c
% 10t
s T 4
0 -f \
-10 ¢
5250 5260 5270 5280 5290 5300 5310 5320 5330
Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel Lirmit L 2 PSD

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 79.000000 5250.500000 5329.500000
DUT Frequency Result
(MHz)
5290.000000 | PASS
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UNIFIED
COMPLIANCE

427 West 12800 South, Draper, UT 84020

LABORATORY
99 %Bandwidth
20 .
(A=A a0 Vot A= S0eaV/na Vo CAA VN
£
is)
©
£
E
(]
-
30+
5210 5220 5240 5260 5280 5300 5320 5340 5360 5370
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm * RBW 2 MHz
Att JO 96 BWT 169 us » VBW 10 MM Made Auto FFT
S50 Count S00/500
1Pk Max
0 dim
~10 dhm “’ .
| \
20 dBm ! A
J \
{ \
30 dam A -
-0 Jh/m»: s ~_-¢i o~ - -
S0 g
L0 dBnr
70 d8
£0 98
CF 5.29 GHz 100 pts an 160.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.37000 GHz 5.37000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5250 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 174.000000 5164.500000 5338.500000
DUT Frequency Max Level Result
(MHz) (dBm)
5250.000000 12.6 | PASS
26 dB Bandwidth

15T

10T

e 07

o 1
©
c

— - 10T
4

P 1
-

20 +

1 174.000 MHz
30+
5010 5100 5200 5300 5400 5490
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
Dectram oo
Ref Level 10.00 gBm » RBW 2 MH:
Att g6 BWT Lmz & VEW 1M Mode Auto Sweep
251 Count S00/500
10 1P} Max
2 dBm
~310 dhmy 1T T v’.h‘. ' =2 H/‘ e § ”\9
|
<20 dam 1 "
30 dBm " 4
ISy 17 7 o e ¢ TS B
S0 dRn I
L0 dany ;
-70 d8m 1
£0 dg&m
CF 5.23 GH2z AH0 pts ﬁn 4900 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.01000 GHz 5.01000 GHz
Stop Frequency 5.49000 GHz 5.49000 GHz
Span 480.000 MHz 480.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 3.000 MHz >= 2.400 MHz
SweepPoints 480 ~ 480
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (5250 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5250.000000 5265.250000 | 1.586 11.0 | PASS

Ports

Port State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Densty

35 -

m -+
E 27T
o
S 1
= 107
¢ 1
(]
§ o--‘,_—v——»vw—o— i~ \

-10 1

5170 5180 5200 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz
Connector 1 Connector 2 —— Sumlevel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5250 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 159.248826 5170.375587 5329.624413
DUT Frequency Result
(MHz)
5250.000000 | PASS
99 %Bandwidth
20 p—
0l W\WWM
c 1
o
o
£
E
Q
-
159.249 MHz |
5090 5150 5200 5250 5300 5350 5410
Frequency in MHz
Bandwidth
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UNIFIED

427 West 12800 South, Draper, UT 84020

Mode Auto Sweep

T e

COMPLIANCE
LABORATORY
R;ﬂ Level 10.00 dBm » RBW 3 Wiz
Att g6 BWT L mz & VEW 10 Wiz
S50 Count S00/500
1PN Mas
i
0 de
\ = 5
=30 dhm [ T y‘
20 dam ‘
O dany ‘
-
S0 dnr ‘
£0 dénr ‘
-70 d8m ‘
\
£0 g8m
}
CF 5.23 GHz 213 pts
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.09000 GHz 5.09000 GHz
Stop Frequency 5.41000 GHz 5.41000 GHz
Span 320.000 MHz 320.000 MHz
RBW 3.000 MHz >=2.667 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 213 ~213
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

mn J20.0 M-z
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UNIFIED

427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
1.1.2 UNII-2c
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Power Spectral Density 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Power Spectral Density 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5510.000 24.0 40.000000 | PASS
Power Spectral Density 5510.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5510.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5590.000 24.0 40.000000 | PASS
Power Spectral Density 5590.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5590.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5710.000 24.0 40.000000 | PASS
Power Spectral Density 5710.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5530.000 24.0 80.000000 | PASS
Power Spectral Density 5530.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5530.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5610.000 24.0 80.000000 | PASS
Power Spectral Density 5610.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5610.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5690.000 24.0 80.000000 | PASS
Power Spectral Density 5690.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5690.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5570.000 24.0 160.000000 | PASS
Power Spectral Density 5570.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5570.000 24.0 160.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 22.700000 5488.550000 5511.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 8.7 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
26 dB Bandwidth
1-5 p—
10T
O -+
E +4
is)
° 10T
£ 1
©
s 07
| s
30+
_40 -+
5470 5480 5490 5500 5510 5520 5530
Frequency in MHz
Bandwidth
Spectram c3
Ref Level 10.00 dBm * REBW 200 kHz2
Att JNGB  BWT 38 us & VBW 200 &Mz Mode Auto FFT
S50 Count S00/500
1Pk Max
i
0 dem :
~310 dhm e XMMW—'
[ \
20 dBm [ l'
/ |
J \
20 dam 4 :
‘ rf' |\“
40 dbm=— -‘rl - -
g f:l.'"‘T TR T 7 : Rl A P M
L0 dBnr
e
!
€0 dEm—
1
CF 3.5 GHz OU0 pts 20" 6H0.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Freqguency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 22.8 24.0 22.8 99.716 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5508.316832 | 10.126 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
45 -
40 -+
£ 30T
[oa
3 4
c
= 2T
¢ |1
]
10 '—\
0_
5490 5495 5500 5505 5510
Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel PSD
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Measurement
Setting Instrument Value Target Value

Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 19.250000 5490.375000 5509.625000
DUT Frequency Result
(MHz)
5500.000000 | PASS
99 %Bandwidth
20 p—
104 W\W\/”—va\’\/\”\

Levelin dBm

19.250 MHz
5480 I 54I85 I 54I90 I 54I95 I 5500 I 5505 I 55I10 I 55I15 I 5520
Frequency in MHz
Bandwidth
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#» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

; oo
Ref Level 10.00 dBm * RBW 500 kHz —
Att 96 BWT f13us » VBW MM Made Auto FFT
251 Count SO0/500
10 1P} Max
2 dém
| i - =3 -
-30 dhm—rt + +—rt \
20 dim
30 dam—r 17 t =
430 ARy — - . + ~
Brre =
L0 dany
70 d8m
£0 gBm
| |
CF 3.5 GHz 100 pts ﬁ:on 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 22.600000 5588.550000 5611.150000
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 9.0 | PASS

TR9748_U7-Pro-XG_FCC_15.407_UNII-2_Annex
PROPRIETARY

Page 32 of 60




- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

10T

10T

Levelin dBm

20 T
* MM/
_40 -

5600

5610 5620

5630

5570 5580
Frequency in MHz
Bandwidth
Spectnam (@)
Ref Level 10.00 gBm « RBW 200 kHz2
Att y :nm‘r.;ril 96 BWT 38 us & VBW 200 &Mz  Mode Auto FFT
.:121‘. lma:-:' =
i
0 de :
-30 dhm— e T
|
20 48 :.
j‘ \
30 dany 8 5
40 dhm— o —Lr
N I
Bt Vs Tt R MRS B2 e
£0 db
0 d8
£0 d8m—
CF 3.0 GHz OU0 pts 20" 000 MMz
Power Spectral Density (5600 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5592.277228 | 10.018 11.0 | PASS
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¢ UNIFIED

4 COMPLIANCE
W/ PPy 427 West 12800 South, Draper, UT 84020
Ports
Port State
1 | used
2 | used
Power Spectral Densty
45 p—
40 -+
£ 0T
is)
5 4
c
— 20T
e 1
3
10 /—0
O_
5590 5595 5600 5605 5610
Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel Lirmit L 2 PSD

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 19.250000 5590.375000 5609.625000
DUT Frequency Result
(MHz)
5600.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
9 %Bandwidih
20__
| — Y SNV D

Levelin dBm

Bandwidth

5585

5590

5595

5600

5605

Frequency in MHz

5610

5615 5620

e

Ref Level 10.00 gBm

S5 Count S00/500

Att nNdgs  BWY

* RBW 3500 kHz
1L3yus » VBW 2 Mz

Made Auto FFT

1Pk Max

<40 akm

S0 danr

CF 3.0 GHz

1600 pts

-

ﬂen 40.0 M-z
1

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 22.700000 16.050000 6.650000
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- UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5708.950000 5731.650000 8.5 | PASS
26 dB Bandwidth
15 —
10T
O -+
£ 4
i3]
T 10T
£ 1
©
s DT
— -+
30+
_40 -+
5690 5700 5710 5720 5730 5740 5750
Frequency in MHz
Bandwidth
Spectrum Cd
Ref Level 10.00 dgBm « RBW 200 kH:2
Att JOG6 BWT 38 us » VBW 200 &Mz Mode Auto FFT
S51L Count SOO/500
O 1P Max
i
0 dem
~310 dhm PN ey " ;O-.Nw‘s-lv-l
f /
e a ! \
ez | |
0 dBm ‘,’ ]
40 by —;«I - "'T
| “ "u Al .
Ry = g & Y] MRy
£0 dany
-70 dBm I
£0 dam

CF 5.72 GHz OU0 pts an 60,0 MMz
_— W|
" 1 e

Power Spectral Density (5720 MHz; 24.000 dBm; 20 MHz)

Result
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W/ UNIFIED
/ COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5720.000000 5728.316832 | 10.138 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
45 -
40 -+
£ 0T
[oa
3 4
c
= 2T
¢ |1
4
10 Q—\
0_
5710 5715 5720 5725 5730
Frequency in MHz
Connector 1 Connector 2 —— Sumlevel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 19.750000 14.875000 4.875000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5710.125000 5729.875000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 %Bandwidth

10 /’J\/\/V\»/\—\/J\/"j\/“ﬂ\

Levelin dBm

5700 5705 5710 5715 5720 5725 5730 5735 5740
Frequency in MHz

Bandwidth

e

Ref Level 10.00 dBm * RBW 500 kHz

Att 46 BWT 1L3us » VBW MM Made Auto FFT
S50 Count S00/500

(@ 1P} ta

£0 gam

CF 5.72 GHz 100 pts an 0.0 M-z
— WI

Emission Bandwidth 26 dB (5510 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 44.100000 5488.175000 5532.275000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency
(MHz)

Max Level
(dBm)

Result

5510.000000

9.4

PASS

26 dB Bandwidth

Levelin dBm
8 0B

5480

5500 5520 5540 5560 5570

Frequency in MHz

Bandwidth

5poc

Att

ram

Ref Level 10.00 dBm

& RBW 300 kHz

JO 96 BWT 0.6 us » VBW 00 kM2 Made Auto FFT

61 Count 500/500

O 1P} Max
|

0 de

~30 dhm

A ey

N oy by

L\
Nty oy
7

CF 35.51 GHz

_—

B00 pts N 120.0 M-z
+I

Power Spectral Density (5510 MHz; 24.000 dBm; 40 MHz)

Result
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UNIFIED

/ COMPLIANCE
W/ o Ao Ry 427 West 12800 South, Draper, UT 84020
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5510.000000 5506.831683 | 8.352 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
40 -
m -+

e +

[oa

© 20T

£ 1

> 10f 7S

- -+

= )
5490 5495 5500 5505 5510 5515 5520 5525 5530
Frequency in MHz
Connector 1 Connector 2 —— Sumlevel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5510 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 38.500000 5490.750000 5529.250000
DUT Frequency Result
(MHz)
5510.000000 | PASS
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

99 %Bandwidth

ANy

Levelin dBm

5510 5520 5530 5540 5550

Frequency in MHz

5480 5490 5500
Bandwidth

e

* RBW 1 M=z
4 4s = VBW O e

Ref Level 10.00 dBm

Att Wdgh  BWT 1L
S50 Count S00/500

1PN Mas

Mode 2uto FFT

=30 dhm

<20 dEm

—4--

20 danm

30 ARyt R

S0 danr

CF 35.51 GHz 100 pts ﬂeu H0.0 MMz
— ]

Emission Bandwidth 26 dB (5590 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 43.800000 5568.325000 5612.125000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency
(MHz)

Max Level
(dBm)

Result

5590.000000

9.3

PASS

26 dB Bandwidth

10T

10T

Levelin dBm

e e

5530 5540

5560 5580 5600 5620 5640

Frequency in MHz

5650

Bandwidth

5p

Att

cLram

Ref Level 10.00 dBm

& RBW 300 kHz

JO 96 BWT 0.6 us » VBW 00 kM2 Made Auto FFT

61 Count 500/500

O 1P} Max

0 de

~30 dhm

ot ddtn s y'\ﬂhwﬁw-d\.&ﬂr

<20 dim

20 danm

<30 QB =y

)
’A.L""r /

u
W le X

- .
Ry

BRLVALY g "Jﬂrﬁ'

£0 dany

CF 3.59 GHz

_—

B00 pts N 1200 M-z
+I

Power Spectral Density (5590 MHz; 24.000 dBm; 40 MHz)

Result
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¢ UNIFIED

/ COMPLIANCE
W/ o Ao Ry 427 West 12800 South, Draper, UT 84020
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5590.000000 5585.643564 | 8.121 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
40 -
m -+

e +

[oa

s 07T

£ 1

)

> &

3 10 1 7

A N
5570 5575 5580 5585 5590 5595 5600 5605 5610
Frequency in MHz
Connector 1 Connector 2 —— Sumlevel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5590 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 38.500000 5570.750000 5609.250000
DUT Frequency Result
(MHz)
5590.000000 | PASS
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

99 %Bandwidth

" W\rw\/—f\f\/-’\/f\

Levelin dBm

5590 5600 5610 5620 5630

Frequency in MHz

5560 5570 5580
Bandwidth

e

* RBW 1 M=z
4 4s = VBW O e

Ref Level 10.00 dBm

Att Wdgh  BWT 1L
S50 Count S00/500

1PN Mas

Mode 2uto FFT

=30 dhm

<20 dEm

20 danm

<40 akm

CF 3.59 GHz 100 pts weu H0.0 MMz
— ]

Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 42.450000 36.375000 6.075000
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PLIANCE

- UNIFIED
cCoOM
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5688.625000 5731.075000 8.7 | PASS
26 dB Bandwidth
15 -
10T
O_-
£
& 1
©
e 107
7>, 1
3 207t
27 2450 iz |
5650 5660 5680 5700 5720 5740 5760 5770
Frequency in MHz
Bandwidth
— —
Ref Level 10.00 dgBm » RBW 300 kHz
Att 096 BWT S0.6 us » VBW 500 kM2 Made Auto FFT
S51L Count SOO/500
O 1P Max '
0 dem
~30 dhm TR proag v ivAde frecmmra f*f[
: 1
20 dEmy
.‘ |
0 48m 4 -
A0 ATy et [ _'x.l .
J w .'A “
-*‘-’ﬂ".éi!&; W ‘-‘v"‘ i Al e '“."! TN
£0 dbm—
O d8m I
£0 98
CF 5.71 GHz B0 pts wn 1200 MMz )
Power Spectral Density (5710 MHz; 24.000 dBm; 40 MHz)
Result
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{ 4 COMPLIANCE

W/ UNIFIED
LABORA

427 West 12800 South, Draper, UT 84020

TORY
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5710.000000 5727.821782 | 7.764 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
40__
m_-
£ 1
o
s 07T
£ 1
7]
2 10T
- -+
arg \

5690

Connector 1

5695

5700

Connector 2

5705

5710

5715

Frequency in MHz

——  SumlLevel

5720

Limit

5725

L 2 PSD

Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 39.000000 34.250000 4.750000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5690.750000 5729.750000 | PASS
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

99 %Bandwidth

o M,W/\Vr\f&\/\ﬁ/wﬂ\

Levelin dBm

5680 5690 5700 5710 5720 5730 5740 5750

5670
Frequency in MHz
Bandwidth
g
Ref Level 10.00 dBm * RBW 1 M-z
Att a6 BWT fL4us » VBW D Me  Mode 2uto FFT
251 Count S00/500
@ 1P} tax
[
0 dim T
‘ | = - - |
0 e 1
0 dEm ‘
O dany ‘ (
40 ARy —

— _‘;.
S0 danr

£0 gam

CF 5.71 GHz 100 pts weu H0.0 MMz
— ]

Emission Bandwidth 26 dB (5530 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 86.500000 5487.250000 5573.750000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Levelin dBm
5

DUT Frequency Max Level Result
(MHz) (dBm)
5530.000000 11.8 | PASS
26 dB Bandwidth
:L5 —_
1071
o -

5410

5450

5500 5550
Frequency in MHz

5600

5650

Bandwidth

Spe

Att
61 Count 500/500

Ref Level 10.00 gBm
JO G BWT 324 us » VBW M Mode suto FFT

- RBW 1 M=z

0 dem

=30 dhmy

O 1P} Max

P s SR tou L

‘.'.L'--h AN e A

400 pts

Power Spectral Density (5530 MHz; 24.000 dBm; 80 MHz)

Result

N 240.0 M-z
+I
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¢ UNIFIED

/ COMPLIANCE
W/ o Ao Ry 427 West 12800 South, Draper, UT 84020
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5530.000000 5544.750000 | 4.832 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35 -
30 -+
E 20T
[oa
3 1
c
% 10T
A .
) O-/ \
10T
5490 5500 5510 5520 5530 5540 5550 5560 5570
Frequency in MHz
Connector 1 Connector 2 —— Sumlevel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5530 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 79.000000 5490.500000 5569.500000
DUT Frequency Result
(MHz)
5530.000000 | PASS

TR9748_U7-Pro-XG_FCC_15.407_UNII-2_Annex
PROPRIETARY

Page 49 of 60



\7

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Levelin dBm

Bandwidth

99 %Bandwidth

AN VST ONATA

5480

5500

5520

5540

Frequency in MHz

5560 5580

5600 5610

e

Ref Level 10.00 gBm

S5 Count S00/500

- RBW 2 MHz

Att g6 BWT 16.9 us & VBW 10 M2

Maode Auto FFT

1Pk Max

<20 dEm

0 dBm "

I L T ey

S0 danr

CF 3.53 GHz

1600 pts

-

N 1600 MMz
Wl

Emission Bandwidth 26 dB (5610 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 89.000000 5565.250000 5654.250000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5610.000000 12.7 | PASS
26 dB Bandwidth

:L5 —_
1071

e 0T

m -

el

c

Z - 10T

S

s 1

—
K -M
-30 1

5490

5550

5600 5650 5700

Frequency in MHz

5730

Bandwidth

Att

Spec

S5LLC

Ref Level 10.00 dBm

- P
ount S00/500

- RBW 1 M=z
JO G BWT 324 us » VBW M Mode suto FFT

O 1P} Max
|

0 dem

=30 dhmy

A
Arafon ot ol Aa, oA
v /i

Y

P ST O o )
AN AN S A

CF 5.01 GHz

400 pts

_—

wn 2400 M-z

Power Spectral Density (5610 MHz; 24.000 dBm; 80 MHz)

Result
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¢ UNIFIED

/ COMPLIANCE
W/ o Ao Ry 427 West 12800 South, Draper, UT 84020
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5610.000000 5587.750000 | 5.055 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35 -
30 -+
E 20T
[oa
3 1
c
% 10T
e T ~—
g == \
10T
5570 5580 5590 5600 5610 5620 5630 5640 5650
Frequency in MHz
Connector 1 Connector 2 —— Sumlevel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5610 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 79.000000 5570.500000 5649.500000
DUT Frequency Result
(MHz)
5610.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
99 %Bandwidh
20__

Levelin dBm

Bandwidth

5530 5540

5560

5580 5600

5620 5640

Frequency in MHz

5660

5680 5690

e

Ref Level 10.00 gBm

S5 Count S00/500

- RBW 2 MHz

Att g6 BWT 16.9 us & VBW 10 M2

Maode Auto FFT

1Pk Max

£0 gam

CF 35.01 GHz

1600 pts

-

N 1600 MMz
Wl

Emission Bandwidth 26 dB (5690 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 87.500000 77.750000 9.750000
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5690.000000 5647.250000 5734.750000 11.9 | PASS
26 dB Bandwidth
15 -
10T
e OT
m -+
©
c
% -10 T
> -+
3 M

5600

5650

5700

Frequency in MHz

5750

5810

Bandwidth

Att

5pe

cLram

Ref Level 10.00 dBm

- RBW 1 M=

IS BWT 2.4 us & VBW 2 M

S51L Count SOO/500

Mode 2uto FFT

O 1P Max

0 dim

=30 dhm

<20 dam
30 danmy

A0 By —

o~ Wi\ fret” A N

S0 danr

£0 diny

-70 dEém J

£0 dam

CF 3.09 GHz

400 pts

_—

Power Spectral Density (5690 MHz; 24.000 dBm; 80 MHz)

Result

gn 240.0 M-z
-
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W/ UNIFIED
/ COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5690.000000 5727.750000 | 5.533 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35 -
30 -+
E 20T
[oa
3 1
c
= 10T
¢ 1
4 \
O-f
-10 1
5650 5660 5670 5680 5690 5700 5710 5720 5730
Frequency in MHz
Connector 1 Connector 2 —— Sumlevel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5690 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 79.000000 74.500000 4.500000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5690.000000 5650.500000 5729.500000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
99 %Bandwidh
20__
T f\f'/\/“’\/*/\/\/"\f’"\./_"\f—"\f—\/\/\\/\

Levelin dBm

5610 5620 5640

Bandwidth

5660 5680 5700 5720
Frequency in MHz

5740

5760 5770

e

Ref Level 10.00 gBm

S5 Count S00/500

Att g6 BWT 16.9 us & VBW 10 M2

- RBW 2 MHz
Maode Auto FFT

1Pk Max

e LU

S0 g8

CF 3.09 GHz

1600 pts

-

N 160.0 MMz
Wl

Emission Bandwidth 26 dB (5570 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 174.000000 174.000000 0.000000
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5570.000000 5483.500000 5657.500000 14.3 | PASS
26 dB Bandwidth
20 —
10Tt
E ol
© -+
é -10 T
Q 1
-20 -W _ LM i A AN A M A AN
30+
5330 5400 5500 5600 5700 5810
Frequency in MHz
Bandwidth
Spectrum Cd
Ref Level 10.00 dgBm » RBW 2 MH:z -
:‘;l e :,-,-.;r;'-l-;‘ 96 BEWT fmz & VEW 1M Mode Auto Sweep
.-wl‘ tax : e
0 dem ‘
A A (Y25 TS SN
-10 dhm i il
<20 d&m ! 1
l‘ '
0 dBm - “
{ |,
T i v o ¢ g N s e S
S0 danr
£0 dany
-70 dBm I
£0 dam
CF 3.37 GHz AH0 pts 2n 4490.0 M-z !
Power Spectral Density (5570 MHz; 24.000 dBm; 160 MHz)
Result
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W/ UNIFIED
/ COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5570.000000 5546.750000 | 2.171 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35 -
30 -+
E 20T
[oa
3 1
c
= 10T
% 1
- O'( A : N 2 W
-10 7
5490 5500 5520 5540 5560 5580 5600 5620 5640 5650
Frequency in MHz
Connector 1 Connector 2 —— Sumlevel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5570 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)

(MHz) (MHz)

5570.000000 159.248826 159.248826 0.000000
DUT Frequency Band Edge Left Band Edge Result

(MHz) (MHz) Right

(MHz)
5570.000000 5490.375587 5649.624413 | PASS
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UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
99 %Bandwidth
20 .
ol WN/NLWVWMM
c 1
m
°
£
g
[
|
5410 5450 5500 5550 5600 5650 5700 5730
Frequency in MHz
Bandwidth
Spectrnam ['1-2‘:;'
Ref Level 10.00 dBm w RBW 3 Mz
Att I BWT fmz & VEBW 10MEZ  Mode Auto Sweep
S50 Count SO0O/500
1Pk Max
0 der
Amd ~. 4 “ PN T R N
{ = |
30 dhm ———— — T'_
f \
20 dBm + l'.
..' \
2048 . :
J b
e e === ===
S0 B
£0 d8
O dEm
£0 g8
CF 5.57 GHz 213 pts ﬁn D200 MHz
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W/ UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

-- End of Report —
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